

Jenny Hayden, Roisin McNamara, Nandini Kandamany, Carol Blackburn, Michael Barrett

Department of Emergency Medicine

Gastroenteritis: Acute Management

[Link to Flow Diagram](#)

Aim To provide an evidenced based guide to assist in the management of acute gastroenteritis in the emergency department.

Background:

- Infectious gastroenteritis causes diarrhoea with or without vomiting (non-bilious) or cramping abdominal pain. Usually the vomiting lasts 1-2 days and diarrhoea 5-7 days.
- A range of enteric viruses, bacteria and protozoal pathogens may be responsible¹.
- Many cases can be managed with oral rehydration and in general enteral is preferable to intravenous rehydration^{2,3}.
- Shocked (definition box below) children require urgent resuscitation with 20ml/Kg bolus of IV 0.9% NaCl⁴.
- Remember to cease fortified formulas (e.g. concentrated feeds or caloric additives) during the acute illness.

Target Patient Population

Patients attending the Emergency Departments at Crumlin, Temple Street and Tallaght.

Target Users

Doctors and nurses in CHI emergency departments and urgent care centres (UCC).

Assessment

Is the diagnosis correct?⁵ Any recent hiking/travel? Have they received the rotavirus vaccine?

RED FLAGS: Consideration of differential diagnoses and review by a senior doctor if: ^{6 7 8}

- Severe/localised abdominal pain or abdominal signs
- Persistent diarrhoea (> 10 days)
- Blood in stool
- Looks very unwell or altered consciousness
- Bilious (green) vomit
- Vomiting without diarrhoea (potential risk misdiagnosis)
- Age <6 months
- Short gut syndrome/Ileostomy
- Complex/cyanotic congenital heart disease
- Renal insufficiency or adrenal insufficiency
- Failure to Thrive/malnutrition
- Metabolic Conditions
- Specific cases e.g. sickle cell disease
- Transplant patients (bone marrow, renal, heart, liver, etc) or Immunosuppression
- Certain medications e.g. chemotherapy, diuretics, iron chelation (Yersinia)
- Fortified feeds (concentrated feeds or caloric additives)
- Repeated presentations for same/similar symptoms

Differential diagnoses of vomiting/diarrhoea: ¹¹	
Non-GI infections	Sepsis, Pneumonia, Urinary tract infection, Meningitis,
Non-infectious	Overflow diarrhoea, Toddler diarrhoea,
Surgical	Volvulus, Obstruction, Appendicitis, Abscess, Adhesions
Endocrine	Diabetic ketoacidosis, Adrenal insufficiency
Renal	Haemolytic uremic syndrome, Nephrolithiasis (severe pain)
Neurological	Hydrocephalus with shunt complications, Raised ICP
Drugs and toxins	Antibiotics, Anti-epileptics, Opiates, Chemotherapy, Laxatives, Iron chelators
Injury	Head injury
Metabolic	1 st presentation

Dehydration %	Mild 3-5%	Moderate 6-10%	Severe >10%/Shocked
Mental status	Normal	Listless, irritable	Lethargy, altered
Heart rate	Normal	Increased	Increased
Quality of pulses	Normal	Normal/decreased	Decreased/thready
Capillary refill	Normal	Prolonged >3sec	Prolonged >3sec
Blood pressure	Normal	Normal	Normal/decreased
Respirations	Normal	Tachypnoea	Tachypnoea
Eyes	Normal	Slightly sunken, decreased tears	Sunken, no tears
Fontanelle	Normal	Sunken	Sunken
Urine output	Normal/decreased	Decreased	Oliguric/anuric

Investigations

- **Most cases require no investigations.**
- Glucose on finger prick sample in triage and if hypoglycaemic (glucose <2.6) ([link to hypoglycaemia guideline](#)) check serum ketones if the patient is hypoglycaemic.
- **Only** culture faecal samples if a bacterial source/septicaemia suspected i.e., significant associated abdominal pain, blood +/- mucus in stools, immunocompromised (e.g. sickle cell disease, transplant)⁴. Results usually don't alter treatment^{12 13}.
- Urine samples are not always needed, especially if active diarrhoea.

Blood tests required if: ^{14 15}
Severe dehydration or suspected/confirmed shock (box above)
Co-morbidity e.g. renal disease/ileostomy
Certain medications e.g. diuretics
Altered conscious state
Signs of hypernatraemia: jittery movements, hypertonia, hyperreflexia, 'doughy skin', seizures, drowsy/coma
Home therapy with excessive hypertonic fluids (e.g. homemade solutions with added salt) or excessively hypotonic (e.g. prolonged plain water/diluted formula)
Profuse or prolonged losses
Contraindicated/failed nasogastric tube rehydration

Management ([link to flow diagram](#))

Ondansetron for acute gastroenteritis/nausea and vomiting

Prescribing guidance (Unlicensed use) - Refer to CHI formulary.

Weight	ORAL ONLY	IV/PO
<10kg	0.15mg/kg (max 2mg) TDS OR 2mg BD	0.1mg/kg TDS (max 1mg)
10-40kg	0.15mg/kg (max 6mg) TDS OR 4mg BD	0.1mg/kg TDS (max 4mg)
>40 kg	0.15mg/kg (max 8mg) TDS OR 8mg BD	0.1mg/kg TDS Maximum dose: 4mg may be sufficient; higher doses of up to 8mg can be used if required.

Slow IV injection over 2-5 minutes

- This table is for use when the indication falls outside of BNFC guidance. For PONV please see BNFC.
- Limited data for use in <1 month. Lowest licensed age group (for PONV) is 1 month old.
- To be used in conjunction with appropriate rehydration
- Should be reviewed regularly and discontinued at earliest opportunity. Prolonged use not recommended.
- Ondansetron should not be prescribed IM for paediatrics
- Caution in congenital long QT syndrome- use ECG monitoring for patients with added risk such as hypokalaemia, hypomagnesaemia, concurrent QT prolonging medications etc.
- *** Oral bioavailability is 60%, therefore higher oral doses can be necessary. Do not prescribe higher dose ranges as PO/IV

Oral Rehydration therapy (ORT):^{16 17}

- Continue breastfeeding and other milk feeds. Stop any fortified feeds. Avoid carbonated drinks e.g. 7UP or sports drinks. Encourage parents to find methods to help children e.g. cup/syringe.
- Ondansetron: **only** if vomiting and diarrhoea. Only given once in this instance^{18 19}. If only vomiting, discuss with a senior.
- If given ondansetron wait 30 minutes before commencing an oral fluid trial.
- If diarrhoea is the main symptom, ondansetron may not be needed.
- Monitor the response by regular clinical assessment²⁰.
- Not applicable for dehydration from respiratory illnesses e.g. bronchiolitis/electrolyte imbalances which may require a specific fluid plan (Risk of syndrome of inappropriate antidiuretic hormone secretion (SIADH)).
- Early feeding (as soon as rehydrated) reduces stool output and aids gastrointestinal tract recovery.
- Most with mild/no dehydration can be discharged without a trial of fluids after appropriate advice and follow-up arranged. If not, initial management is a trial of ORT in the emergency department.
- Advise low osmolality (240-250mOsm/L) oral rehydration solution (ORS)²¹ e.g. Dioralyte or half diluted apple juice (50:50 with water)²². Aim: 10-20ml/Kg fluid over 1 hour; frequent small amounts.
- If refusing Dioralyte/apple juice and no red flags consider supplementation with their usual fluids (i.e. milk).

- Consider early nasogastric tube rehydration if significant ongoing GI losses (frequent vomiting/profuse diarrhoea) which minimise the chance of success at home and/or moderate dehydration.

Nasogastric Tube Rehydration (NGTR) ²⁴

- Is safe and effective, even if vomiting, for most with moderate dehydration. Most will stop vomiting after NGTR started.
- Suitable until ~2 years of age
- Fluid used: Dioralyte (ORS).
- If persistent vomiting: slow NG fluids temporarily and consider ondansetron.

Rapid NGTR: 25ml/Kg/hr over 4 hours (total 100ml/kg)²⁵

- Suitable: age >6 months with moderate dehydration and no comorbidities.
- If continued significant vomiting (2 large vomits in 1 hour) or significant abdominal pain during, re-examine and consider differential diagnoses e.g. development of ileus.
- If normal examination, then halve rate of NGT fluids and consider admission.

Slower NGTR: replace deficit over first 6 hours, then daily maintenance over the next 18 hours.

- Indications: age <6 months, comorbidities, significant abdominal pain.
- If vomiting continues despite reduced rate/profuse ongoing diarrhoea: IV fluids are likely needed.

Intravenous Rehydration:^{26 27 28}

- Indications: suspected/confirmed shock, red flag symptoms showing clinical deterioration, severe dehydration, contraindicated/failed NGTR.
- Obtain weight before IV fluids commenced.
- **If shocked:** initial bolus of 20ml/kg 0.9% NaCl, consider differential diagnoses and reassess.
- If hypoglycaemic check ketones and manage as per hypoglycaemia guideline (insert link).
- If non responsive shock (little or no improvement), >40 ml/kg boluses given or hyper/hyponatraemia: involve senior staff and ICU.
- When resolution of signs and symptoms of shock: start rehydration with IV therapy (5% glucose & 0.9% NaCl for maintenance, deficits and ongoing losses).
Deficit in millilitres (ml): $\% \text{ Dehydration} \times \text{Weight (kg)} \times 10$.
- Measure sodium, potassium, urea, creatinine and glucose at the outset and alter fluid composition/rate if necessary.
- Fluid balance chart documenting input, ongoing losses and urine output (minimum 0.5ml/kg/hr).
- Consider septic work-up or surgical consult in severely unwell patients.
- Monitor for signs of oedema: skin may appear stretched, puffy, shiny, pitting (may be localised to dependant areas), increasing weight, tachypnoea.

Standard IV Rehydration: rehydration fluid calculated over the first 24 hours/ hourly rate²⁹.

- *100/50/20 rule:* (100 ml for each of the first 10kg) + (50ml for each kg 11-20) + (20 ml for each additional kg) / 24 hours = hourly rate.
- Alternatively, *4/2/1 rule:* (4ml/kg for the first 10kg) + (2ml/kg for kg 11-20) + (1ml/kg for every kg above 20) = hourly rate.

Post rehydration: full-strength milk straight away and re-introduce usual solid foods. Avoid carbonated drinks/fruit juices until after the diarrhoea has stopped. Advice regarding temporary lactose intolerance.

Discharge requirements:

- If available nurse led discharge should be considered for eligible ED or SSOU admissions
- Advice and parental information sheet on gastroenteritis should be provided before discharge.

Special Considerations

Consider admission:

- Ongoing signs of dehydration or otherwise unwell
- Worsening abdominal pain
- Persistent vomiting
- Complex background history and not improving
- Abnormal blood results e.g. electrolyte imbalance, high urea, etc.

Companion Documents

Link to: [Parental information sheet, nurse led discharge](#)

Links to useful websites

- Royal Children's Hospital Melbourne, Acute gastroenteritis Management guidelines

References

1. Scallan E, Griffin PM, Angulo FJ, Tauxe RV, Hoekstra RM. Foodborne illness acquired in the United States--unspecified agents. *Emerg Infect Dis*. 2011 Jan;17(1):16-22.
2. Spandorfer PR, Alessandrini EA, Joffe MD, et al. Oral versus intravenous rehydration of moderately dehydrated children: a randomised, controlled trial. *Paediatrics*. 2005; 115(2): 295-301.
3. Fox J, Richards S, Jenkins HR, et al. Management of gastroenteritis over 10 years: changing culture and maintaining the change. *Arch Dis Child*. 2012; 97(5): 415-17.
4. National Collaborating Centre for Women's and Children's Health. Diarrhoea and vomiting caused by gastroenteritis: diagnosis, assessment and management in children younger than 5 years. National Institute for Health and Clinical Excellence, 2009.
5. Khodashenas E, Azarfar A, Bakhtiari E, Eslami ARD, Roodi MS, Ravanshad Y. Accuracy of pediatric residents in determination of dehydration in children with gastroenteritis. *Electron Physician*. 2018 Apr 25;10(4):6707-6711.
6. Armon K, Stephenson T, MacFaul R, et al. An evidence and consensus-based guideline for acute diarrhoea management. *Archives of Disease in Childhood*. 2001; 85:132-142.
7. Murphy MS. Guidelines for managing acute gastroenteritis based on a systematic review of published research. *Arch Dis Child*. 1998;79:279-84.
8. Mintegi S, Gomez B, Carro A, et al. Invasive bacterial infections in young afebrile infants with a history of fever. *Archives of Disease in Childhood*. 2018; 103:665-669.
9. Konetzny G, Bucher HU, Arlettaz R. Prevention of hypernatraemic dehydration in breastfed newborn infants by daily weighing. *Eur J Pediatr*. 2008 Sep 26.
10. Yang TY, Chang JW, Tseng MH, Wang HH, Niu DM, Yang LY. Extreme hypernatremia combined with rhabdomyolysis and acute renal failure. *J Chin Med Assoc*. 2009 Oct. 72(10):555-8.
11. K Armon, T Stephenson, R MacFaul, P Eccleston, U Werneke. An evidence and consensus-based guideline for acute diarrhoea management. Academic Division of Child Health, School of Human Development, University of Nottingham, Nottingham NG7 2UH, UK, Pinderfields General Hospital, Aberford Road, Wakefield, UK, Maudsley Hospital, London SE5 8AZ, UK.
12. Schierenberg A; Nipshagen MD; Broekhuizen BDL; van de Pol AC; Buijning-Verhagen PCJ; Kusters JG; Schuurman R; van Delft S; Mangen MJ; de Wit NJ; Bonten MJM. Design of the PROUD study: PCR faeces testing in outpatients with diarrhoea. *BMC Infect Dis*. 2016; 16:39
13. Corcoran MS; van Well GT; van Loo IH. Diagnosis of viral gastroenteritis in children: Interpretation of real-time PCR results and relation to clinical symptoms. *Eur J Clin Microbiol Infect Dis*. 2014; 33 (10):1663-73.
14. Yilmaz K, Karabocuglu M, Citak A, Uzel N. Evaluation of laboratory tests in dehydrated children with acute gastroenteritis. *J Paediatr Child Health*. 2002; 38:226-228.
15. Parkin PC, Macarthur C, Khambalia A, Goldman RD, Friedman JN. Clinical and laboratory assessment of dehydration severity in children with acute gastroenteritis. *Clin Pediatr (Phila)*. 2010 Mar;49(3):235-9.
16. Hartling L, Bellemare S, Wiebe N, Russell K, Klassen TP, Craig W. Oral versus intravenous rehydration for treating dehydration due to gastroenteritis in children. *Cochrane Database Syst Rev*. 2006;3:CD004390.
17. Fonseca BK, Holdgate A, Craig JC. Enteral vs intravenous rehydration therapy for children with gastroenteritis: a meta-analysis of randomized controlled trials. *Arch Pediatr Adolesc Med*. 2004 May;158(5):483-90.
18. Freedman SB, Adler M, Seshadri R, et al. Oral ondansetron for gastroenteritis in a pediatric emergency department. *N Eng J Med*. 2006; 354(16): 1698-705.

19. Colletti JE, Brown KM, Sharieff GQ, Barata IA, Ishimine P. The management of children with gastroenteritis and dehydration in the emergency department. *The Journal of Emergency Medicine*. 2010; 38:686–698.
20. Falszewska A, Szajewska H, Dziechciarz P. Diagnostic accuracy of three clinical dehydration scales: a systematic review. *Archives of Disease in Childhood* 2018; 103:383-388.
21. Hahn S, Kim S, Garner P. Reduced osmolarity oral rehydration solution for treating dehydration caused by acute diarrhoea in children. *Cochrane Database Syst Rev*. 2002;1:CD002847.
22. Freedman SB, Willan AR, Boutis K, Schuh S. Effect of Dilute Apple Juice and Preferred Fluids vs Electrolyte Maintenance Solution on Treatment Failure Among Children With Mild Gastroenteritis: A Randomized Clinical Trial. *JAMA*. 2016 May 10;315(18):1966-74.
23. Rébeillé-Borgella B, Barbier C, Moussaoui R, Faisant A, Michard-Lenoir AP, Rubio A. Gastro-entérite aiguë chez l'enfant hospitalisé : réduction des durées de réhydratation et d'hospitalisation grâce à la réhydratation par sonde naso-gastrique [Nasogastric rehydration for treating children with gastroenteritis]. *Arch Pediatr*. 2017 Jun;24(6):527-533.
24. Whyte LA, Al-Araji RA, McLoughlin LM. Guidelines for the management of acute gastroenteritis in children in Europe. *Archives of Disease in Childhood - Education and Practice*. 2015; 100:308-312.
25. Alan L Nager. Intravenous rehydration in paediatric gastroenteritis. *BMJ* 2011; 343: d7083.
26. Houston K, Gibb J, Mpoya A, et al. Gastroenteritis aggressive versus slow treatment for rehydration (gastro study): a descriptive analysis. *Archives of Disease in Childhood* 2018;103: A109.
27. Are we giving too much IV fluid? *Archives of Disease in Childhood* 2018; 103:497.
28. <http://www.sickkids.ca/Nursing/Education-and-learning/Nursing-Student-Orientation/module-two-clinical-care/paediatric-iv-therapy/Calculating-Maintenance-Fluid-Rates/index.html>.
29. Geurts D; de Vos-Kerkhof E; Polinder S, et al. Implementation of clinical decision support in young children with acute gastroenteritis: a randomized controlled trial at the emergency department. *Eur J Pediatr*. 2017; 176(2):173-181.